Manufacturing Company, Inc.
CD HK

SERIAL#




; CD__HK | _CDBHK _ "~ CD10HK | CD12HK
REF# _ DESCRIPTION  |QTY!  PART# aty | PART# |aTy PART#
1 »Assembly Froni Pump ot -EDBHF o il iCD1DHF 1 ICD12HF
2 [Eibow, 45 Deg. 1 |MFPO1396 | 1 |MFPD1397 1_|MFP01398
3 |Lock, Gircle Ring 1 _ISPMP2123-03 | 1 |sPMP2123:04 | 1 |5PMP2123-05
4 |Gaskel, Rubber 2 |5PMP1622-01 | 2 [sPmP1624-01 2 |5PMP1625-01
5 |Vent, 2" Air 1_|5PMP04801000 1_|5PMPD4801000 1_|5PMP04801000
6 |Nut, 3/8"Brs 12_[5NUT38HXBRS 12_|5NUT3BHXBRS 12_|5NUT3BHXBRS
7 |Boll, 3/8"x 1-3/4" 12 _|5BLT38134NCHXS 12_|5BLT38134NCHXS 12_|5BLT38134NCHXS
8 |Assembly, Rear Pump 1_|cpsHR 1_lcD1oHR 1_|cD12HR
9 impelier, 14" MFP06007 o NIFPO6007 i e
5 |impeller, 15-1/2" MFP06011 ] MFP06011 MFP0015
9 [impeller, 17" MFP0G006 B MFP08010 MFP0G014
|5 impeller, 19-1/2" MFP0B005 |MFP0600S MFPOB013
10 [Strainer, intake 1_|MPU002546 1_|MPUD02558 1_|MPUD02535
11 Plate, Outer Strainer Intake 1 |{MPU002500 1 IMPUDD2500 1 |MPUD02500
12 |Wheel Tire, 760x15 2 |BWHLF1037410053311 | 2 |SWHLF1037410053311 | 2 |5WHLF1037410053311
13 |Axe 1 [mpuotoos T 1 |mPUD1005 1_|mPUD1005
14 |Clamp, Axle | 2 |wFGopoT7I 2 |MFG000771 2_[MFGD00771
15 U-BoOMS5/B"x6-1/2"x4-3/4" . 2 [5BLT58612434 2 .5BLT58612434 | 2 [sBLT58612434
S ;VIJJ U2 LH | 1 ISNUT11/290LHBRZ 1 |5NUT11/2-10LHBRZ | 1 |SNUT11/2-10LHBRZ
17 Plate, Seal 1_IMPU0D2573 1_IMPUOD2573 1 [MPU002573
18 |Greased, Bearing 1_|5BRGO578-99 1_I5BRGD578-99 1_|5BRGO578-99
18 |Bearing, 2" 4 [SBRGUCPL211-32 | 4 |5BRGUCPL211-32 4 |5BRGUCPL211-32
| 20 |Shafl, Rear Pump 1 |MPU002485 "1 Jmpuoo24es 1_|MPU0D2495
21 |shati, Front Pump 1_|MPUDO2649 | 1 |MPUDD2649 1_|MPUDO2649
22 |Assembly, Double Joint 1 |PUJD199D | 1 |PuJp1990 1 |PUJ01850
23 IKey, Shafl _ 3 |[MFPo2998 | 3 |MFP02998 3 _|MFP02998
12 |5BLT12134NCHXS ' 12 |5BLT12134NCHXS 12_|5BLT12134NCHXS
25 NuL U2 Brs 12 |5NUT12HXBRS | 12 |5NUT12HXBRS 12_|BNUT12HXBRS
26 iJack, Top Wind 1 _|5PORTWL158 | 1 [sPORTWL158 1_|5PORTWL158
27 [PTO, 2' 1-3/4 (20) 2500 5UJT382689 5UJT392689 5UJT392689
27 |PTO, 2'x 1-3/8 (21) 2500 5UJT392686 5UJT392686 5UJ7352686
27 |PTO, 2' 1-3/8 (6) 2500 5UJT392688 | |suJT39zess 5UJT392688
28 |Channel, U-Bolt Spacer 2 |MFGO00714 | 2 |MFG000714 2 |MFGODD714
20 |Washer, Fial 3/8' SS I 24 |5wWsHFLT38S | 24 |SWSHFLT38S 24 |SWSHFLT38S
30 |Washer Lock3/8'SS | 12 |SWSHLOCK38S - 12 |SWSHLOCK38S 12_[5WSHLOCK38S
31 !Washer, Flat 1/2°SS | 24 SWSHFLT12S 24 SWSHFLT12S 24 [SWSHFLT12S -
32 {Washer, Lock 1/2" S§ | 12 |SWSHLOCK12S 12 |5WSHLOCK12S 12 |SWSHLOCK12S
_______ KIT, OPTIONAL FLEX HOSE | |MPUOD2497 | |MPU002498 | imPUDO02498 B
| 3 lLock, Circle Ring 1 |SPMP2123-03 | 1 |5PMP2123-04 | 1 |5PMP2123-05
33 |Coupler, Male 1_|5PMP1676-04 | 1 [5PMP1676-05 1_|5PMP1676-06
| 34 [Clamp, Ring 1 |sHOSDBOS ~ 171 TsHoSDB10 1 _[5HOSDB12
35 |Seal, Tail Bearing 1_|55L50200-8817H1LE | 1 |5SLS0200-8817H1LE | 1 |5SLS0200-B817H1LS |
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CPH-K
REF# DESCRIPTION QTY | PARTNUMBER
17 Plate, Seal 1 MPUDD2573
17A Washer 1/2" Flat 4 S5WSHFLT12S
17B Washer, 1/2" Lock 4 SWSHLOCK125
17C Nut, 1/2" Brs 4 5NUT12HXBRS
31 Seal, Tail Bearing 1 5SL50200-8817H1L5
18 Greased, Bearing 1 5BRGO578-99
32 Bolt, 3/8"x 1-1/2" Plow - 18 5BLTPL38112Z
32 |Washer 3/8" Flat | 48 |SWSHFLT38S |
w26 Washer, 38" Lock 15 iswsHLooKass
" 32c  |Nut, 3/8"Brs | 18 |5NUT38BHXBRS




